
 

 
 

 

Prepared by 

 

 

 

THE REPUBLIC OF RWANDA 

 
Water and Sanitation Corporation (WASAC) 

 

 

FEASIBILITY STUDY, DETAILED DESIGNS AND SUPERVISION OF WORKS FOR THE CONSTRUCTION OF KIVU 

BELT WATER SUPPLY SYSTEM (PHASE 1) 

CONTRACT NO. 11.07.053/622/908/S/IRB/022/18-19/PROC-WASAC-CEO/AM/jbd 

 

 

ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT  

ESIA REPORT 

 

 

 

 

June 2023 

 

 

 

 



 
 

 
 

 

i 

ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT FOR KIVU BELT WSS PROJECT 

 

Report Control Form 

Project Title 
Feasibility Study, Detailed Designs and Supervision of Works for The 

Construction of Kivu Belt Water Supply System (Phase 1) 

Contract No. 11.07.053/622/908/S/IRB/022/18-19/PROC-WASAC-CEO/AM/jbd 
[...]
involving major works include, often, the potential for the occurrence of social 

conflicts between workers who temporarily settle in the local and community 

residents. Such behaviors are generally related to socially unacceptable behaviors 

according to local social standards and can be seen, for example, cases of drunkenness 

and disregard/lack of respect for local customs. This impact should be considered even 

though an important part of the manpower to be recruited locally. 

 

16.2. Construction Phase 

 

 Injuries or fatalities from improper manual handling: The most common injuries or 

illnesses as a result of manual handling are musculoskeletal disorders in various parts 

of the body (back, neck, shoulders, or other) and include from sprains and strains to 

damage to muscles, joints and vessels. Other injuries include cuts, bruises, lacerations 

and fractures due to unexpected events such as accidents caused by manual handling; 



 
 

 
 

 

xix 

ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT FOR KIVU BELT WSS PROJECT 

 Traffic congestion and injuries or fatalities: The principal pipeline is mostly designed 

along the existing roads and at some point, it crosses both paved and unpaved roads. 

During construction period there will be increase in traffic due to moving machineries 

and vehicle traffic for material supply. This may cause both congestion and accidents. 

 People struck or run over by moving vehicles (e.g. during reversing), causing 

minor to major injuries (fractures, wounds) or death; 

 Falling from vehicles, causing injuries or death; 

 

 Work related Health issues: Health related issues are mainly resulted from emission 

of dust, noise and vibration which can result in possible respiratory irritation, 

discomfort, or illness to workers and local communities; 

  Impacts of labor influx: Migration of big number project workers within the project 

area will increases the rate of HIV/AIDS and other Sexually Transmitted Diseases (STD). 

Due to the increase of people from outside of the Though there is no workers camps 

planned for this projects Communicable disease are anticipated among workers; 

 Disruption of Public Utilities: At several points, small domestic water supply pipe lines 

and electricity and communication cables were observed. During construction, these 

infrastructures are likely to be affected by the construction activities; 

 Child labor, forced labor, discrimination and abusive dismissal; 

 The implementation of the proposed project should be done in compliance with 

national and international standards in terms of child labor forced labor and 

discrimination; 

 Soil erosion: Soil damage includes compaction and disturbance of the profile. Soil 

erosion involves transport of the soil down slope by running water or, more rarely but 

still a significant factor, away from the site by wind; 

 Soil compaction and disturbance, usually accompanied by vegetation and litter layer 

damage, are precondition for accelerated soil erosion. Most soil damage occurs as the 

result of movement of machine, trucking, and to some extent through felling of trees 

during excavation works. Soil erosion depends not only on soil damage but also soil 

type, rainfall, and angle and length of slope; 

 Air Quality / dust releases and nuisance: Exposed surface areas with loosened topsoil 

combined with the operation of plant and machinery wil l increase dust raised from 

the site, especially during initial levelling and preparation required under each phase 

of the project. Dust will also be raised by haulage vehicles delivering materials to the 

site; this is expected to pose a problem off-site as access roads are not paved. The dust 

raised during construction can pose a nuisance to workers although the impact of this 

is considered relatively small and localized. Dust levels are likely to be higher at certain 

strategic locations on the site such as stockpile areas during the off-loading of gravel 

and aggregate; 

  Dust raised by construction activities can also pose a nuisance to adjacent settlements 

especially under dry and windy conditions. The impact of this affecting some parts of 

the settlements around the construction sites is potentially significant although 



 
 

 
 

 

xx 

ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT FOR KIVU BELT WSS PROJECT 

intermittent.It can be anticipated that a certain amount of air borne particulate matter 

(dust) will be generated by earth moving activities during construction phase of water 

treatment plant and water reservoirs. This situation will be worse during the dry 

season and during the afternoons when the winds are most prevalent. Air borne 

particulates may pose a hazard to residents in the vicinity or downwind of the 

construction site that suffer from upper respiratory tract problems. 

 Quarries and borrow pits exploitation: It is anticipated that the project will need 

construction material such as sand and stones. Therefore, it is appropriate to give 

consideration to the environmental implications in selection of quarry sources since 

poorly run operations create dust problems, contribute noise pollution, Occupational 

health and safety of their employees, or environmental degradation in general.  

 All borrow pits areas will be properly dressed maintaining drainage to outwards. The 

side slopes shall be provided with surfing. Topsoil from the opening of burrow pits 

from agriculture land shall be saved and reused in re-vegetating the pits to the 

satisfaction of the Engine er / land owner. Additional borrow pits will not be opened 

without the restoration of those areas no longer in use. 

16.3. Operation phase and maintenance  

 Water pollution: Laboratory test on water where water will be extracted shows that 

water is already heavily polluted with a lot of sediments. The construction of water 

intake, water Treatment Plan, the installation of pipeline especially at river crossing 

section, additional sediments are likely to go to the river.  

- The soils inside the pipes are excavated by hand. If the ground 

conditions are not good, the soils are excavated using a high-pressure 

jet, and this makes it possible to make sure of the safety by keeping a 

certain distance between workers and cutting head; 

- After installing pipe sleeves, water pipes are inserted inside them, and 

aerated light- weight concrete is filled up between the pipe sleeves and 

water pipes in order to fix the water pipes in concrete. 

 

 Alteration of hydrology and wetland: The installation off the pipeline below the 

wetland will alter the features of the wetland and therefore alter their hydrology (flow 

and water turbidity). Temporary loss of habitat and component species within the 

construction corridor. The construction phase will involve the use of heavy machines 

and vehicles and increase of circulation of people. For different purposes lay down 

yards will be needed, as for storage of parts and construction material, storage of 

pipes, parking of trucks and construction machines etc. and work camps have to be 

installed. 

 Solid waste management: Solid waste generated during site preparation and 

construction work would include cut vegetation and typical construction waste. This 

waste would negatively impact the site and surrounding environment if not properly 

managed and disposed of at an approved dumpsite. Cleared vegetation burnt onsite 



 
 

 
 

 

xxi 

ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT FOR KIVU BELT WSS PROJECT 

would generate smoke, possibly impacting negatively on ambient air quality and 

human health. 

 Contamination of soil and water bodies due to oil spillage 

 During the construction of proposed structure, no heavy machinery is required but 

tracks, bulldozer and other equipment require re-fueling, maintenance works and 

repair works, which in effect result in oil spillage. At point sources, contamination of 

soils and run-off ending in the receiving bodies could cause water quality degradation, 

if no mitigation measures are implemented. This impact can be considered of low 

magnitude, duration and spatial extent since it shall only be experienced during the 

early construction phases and few tracks will be used 

 Loss of flora and fauna: Some crops and trees established in the project area will have 

to be cleared where the intake, WTP, reservoirs, pipeline and pump station will be 

installed. There is no plant or animal species of special conservation purpose surveyed 

that will be affected. 

 Disturbance of ecosystems habitats: The clearing of existing vegetation will result in 

the complete loss of associated ecological habitats and their fauna, within the project 

area. Noise, vibrations, and intrusive activities related to construction works will tend 

to scare away any animals remaining on the site after vegetation clearance; 

 Impacts on bird habitat: The project will be implemented in Musogoro wetland which 

is not classified as Important Bird Area (IBA) and Construction works especial ly in the 

swamps will not have adverse impact on bird’s habitat. The works have to be done 

avoiding or minimizing habitat and species loss and any degradation to habitats and 

species populations This will preferably comprise the avoidance of the key habitat 

areas, if at all possible. 

 

16.4. Impacts during the operation phase 

The key Environmental impacts resulting from operational phase include wastewater, sludge 

production, overwater abstractions etc. Environmental impacts related to the operation 

phase of proposed activities are provided below. 

 

 Impacts on Hydrology 

The feasibility study team assessed water balance in the Musogoro river catchment and 

determined the river’s minimum flow to be 826l/s; based on the ultimate water intake of 248 

l/s, the river' base flow is 578l/s which is released downstream for downstream users.  

The water demands for Kivu Belt water supply project is estimated at 14,929 m³/day as daily 

average demand and 19,408 m³/day (≈19,500 m³/day) as daily max demand for ultimate year 

2035. The project is expected to be implemented in phases with each phase having a capacity 

of 6,500 m³/day. 

This will generate the following Impacts: 

- Reduced water flow: Withdrawing water from a river can lead to a reduced flow 

downstream. This can disrupt the natural water balance and affect aquatic habitats; 



 
 

 
 

 

xxii 

ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT FOR KIVU BELT WSS PROJECT 

- Altered river morphology: Diverting water from rivers can result in changes to the 

river's natural morphology, including erosion, sedimentation, and altered flow 

patterns; 

- Decline in aquatic biodiversity: Water abstraction can disrupt river ecosystems and 

lead to the decline of fish and other aquatic species due to reduced flow, altered water 

temperature, and habitat loss. 

- Use water abstraction methods that minimize damage to fish and other aquatic 

organisms. 

-  Implement erosion control measures to prevent excessive sedimentation; 

- Conduct regular monitoring of the river's morphology and make necessary 

adjustments to mitigate any adverse impacts. 

 Water pollution: During the operation phases some chemicals like Chlorine, for 

disinfection and killing harmful bacteria and viruses; Aluminum sulfate (alum), for 

coagulation to remove suspended particles; Calcium carbonate, for adjusting pH levels 

and water hardness; Sodium Hydroxide, for adjusting pH levels and water alkalinity; 

Activated carbon, for removing organic contaminants and improving taste and odor; 

Potassium permanganate, for oxidizing organic matter and bacteria; Fluoride for 

preventing tooth decay. Whenever there is a malfunction of the plant, the supplied water 

will eventually affect human life including life loss. 

 

 Sludge handling and disposal: During the operational phase two kind of waste is expected 

including sludge and waste water. If not well handled, this waste may contribute to water 

pollution and environmental degradation. Therefore, a proper handling and disposal plan 

is required in order to avoid any pollution or environmental degradation.  

 Wastewater treatment: Dewatering the sludge will release wastewater and if no well 

handle it may have adverse impact on environment and on human health as the water 

treatment plant is located not far from the wetlands. Environmental pollution by 

wastewater or consumption of wastewater contaminated water might lead to eruption 

water-borne diseases i.e. cholera, diarrhea, dysentery and typhoid. Problems associated 

with the unmanaged increased wastewater could last during the whole project life : 

 

 Loss of income for small water supply operators: Although this in not a recognized 

income generation activities and these people are taking advantages of water shortage in 

the area, the developer should consider this category of people and give them priority in 

labor for sustainability of the projects. In the case that there are not taken care off they 

can participate in vandalism of infrastructure and sabotage of the project. 

 

 Vandalism of water supply infrastructure: With the coming of the project, a number of 

infrastructures will be made from metal, steel and concrete some people may be involved 

in vandalism of that equipment’s. The impact could be of low significance in terms of 



 
 

 
 

 

xxiii 

ENVIRONMENTAL & SOCIAL IMPACT ASSESSMENT FOR KIVU BELT WSS PROJECT 

magnitude. With community policing encouraged in Rwanda and existing security organ 

in the project area, such an impact might be of short-term scattered periods of vandalism; 

 Loss of biodiversity due to ground water over-abstraction: During operational phase, 

over-abstraction of ground water has a negative impact on living organisms including 

flora and fauna.  When the groundwater withdrawals exceed recharge, there is a falling 

of water table and living organism does not have enough water. Therefore, any project 

that need ground water should consider the minimum ecological flow to sustain the living 

organism. 

 Fire Hazards at treatment works: There some potential scenarios that could lead to the 

fire hazardous incidents at water treatment plant and they are as follows: Electrical 

malfunctions that may rouse short circuits or equipment overload that will eventually 

lead to electrical sparks or arcs that could ignite flammable materials nearby. Wel ding 

activities, improper handling smocking or mismanagement of chemical storage are the 

potential factors that may increase the risk further. 

 Cumulative Impacts: The fact that Musogoro river drains into lake kivu that is connected 

to other more rivers, there will be eventually an impact of the project on Lake Kivu and 

Ruzizi River on the hydrological regime including flora and fauna. The following are the 

identified impacts: 

- Abstraction of water from the Musogoro River can lead to a decrease in its flow, 

which could disrupt the hydrological regime downstream and in Lake Kivu; 

- The reduced flow caused by water abstraction can also result in changes in 

sediment transport patterns, affecting the natural balance and functioning of the 

river and lake ecosystems; 

- Habitat alteration as Changes in the hydrological regime due to water abstraction 

can directly affect the habitats of aquatic and terrestrial species dependent on 

the Musogoro River and Lake Kivu; 

- Species displacement: Alterations in water flow and habitat quality can lead to 

the displacement or even extinction of certain species within the affected 

ecosystem; 

- Water quality degradation: Increased water abstraction can lead to the 

concentration of pollutants and changes in water quality, affecting the overall 

biodiversity and ecological balance. 

 

 Transboundary Impacts: The Mosogoro river drains into lake kivu which empties into 